450 EXC 2009 <2009><US><847514>

ENGINE CASE
6974
| @
el
Pos Part Number Description Additional Text Quantity
1* 78030000144 ENGINE CASE CPL.W. BEARING 09 1.00
2* 57031523125 MAIN JET 125 1.00
3 60030063070 oil jet 70 M5 2.00
4 58336020290 VACUUM CONNECTION M6X1 ALU AH 1.00
5 75030010000 CASE BUSH 2.00
6 54830027000 DOWEL 21X12 03 1.00
7 59030023000 dowel sleeve 6x8x11.5 3.00
8 51030026100 DOWEL 17 X 13 X 12 1.00
9 58030020100 oil plug cpl. M24x3 1.00
10 0770191015 O-RING 19,00X3,00 NBR 1.00
12 58038022000 CU-seal ring DIN7603-12X18X1.5 1.00
13 58030021000 OILDRAIN PLUG W.MAG. M 12X1,5 1.00
14 0906100100 pipe plug DIN 906 M10x1 1.00
20 78030071000 T-PIECE 10/10/8MMM 1.00
21 78030087010 ENGINE BREATH HOSE EXC 08 1.00
22 78030087000 CARBURETOR BREATH HOSE EXC 08 1.00
23 78030087020 ENGINE CASE BREATH HOSE EXC 08 1.00




50 0025060756 HH COLLAR SCREW M6X75 TX30 5.00
51 0025060606 HH collar screw M6x60 TX30 10.00
99 78030099000 GASKET SET 450/530 EXC 08 1.00

*= New part




